STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Al-Abdullah Constructors (Pvt.) Ltd.

Karachi
Reference # CED/TFL 4820 (Dr. M Rizwan Riaz) Dated: 19-03-2024
Reference of the request letter # Nil Dated: 15-03-2024
Tension Test Report  (Page-1/2)
Date of Test 25-03-2024
Gauge length 8 inches
Description MS Plain Wire Tensile Test
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Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Al-Abdullah Constructors (Pvt.) Ltd.

Karachi
Reference # CED/TFL 4820 (Dr. M Rizwan Riaz) Dated: 19-03-2024
Reference of the request letter # Nil Dated: 15-03-2024

Tension Test Report  (Page -2/2)

Date of Test 25-03-2024
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Breaki 2
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9.53
1 318" 432.0 427.0 5900 57.88 10700 104.97 >3.50 XX
Only two samples for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/03/4849 Dated: 25-03-2024

Dated of Test: 02-04-2024

To
Deputy Director (QCD)
Water and Sanitation Agency
Faisalabd
(M/s Subhan RCC Pipe Manufacturing Factory Bhai Wala Phatak, Jhumra
Road Faisalabad)

Subject: - CALIBRATION OF HYDRAULIC JACK. (MARK: TFL/03/4849)

Reference to your Letter No. 88/DD(QCD)/WASA, Dated: 19/03/2024 on the subject
cited above. One Hydraulic Jack with Gauge as received by us has been calibrated. The
results are tabulated as under:

Total Range : Zero - 25 (Tonne)
Calibrated Range : Zero - 21 (Tonne)
Hydraulic Jack Reading (Tonne) 3 6 9 12 15 18 21
(kg) 2600 | 5800 | 8800 | 11700 | 14450 | 17450 | 20100
Calibrated Load
(Tonne) 2.60 5.80 8.80 | 11.70 | 14.45 | 17.45 | 20.10

1 Tonne = 1000 kg

Calibration Curve For Jack
Calibrated Value (Tonne) =(0.269 x Jack Reading (Tonne}) -0.078
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Deputy Director (Tech-II)

EWR Phase-II

(Construction of Boundary Wall alongside The Fesco Colony and behind The
Encroachment Area and Fixing of Steel Grated Door at Project Site 229/RB, Faisalabad.)

Reference # CED/TFL 4837 (Dr. Rizwan Riaz) Dated: 22-03-2024
Reference of the request letter # 366/DD(Tech-11)/EWR-11/2023 Dated: 27-12-2023

Tension Test Report  (Page-1/1)

Date of Test 25-03-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
T g
~ . = *
o Dlan‘leter/ Area = 2 T | Yield Stress | Ultimate Stress | & =
2| Gnen (in?) T B3| e (psi) £ 2| g
3 inch = = ° ® | =
2 (inch) pe /M = g" =
u s | E
~ < et < o) < o] < ] e
S| £| 5| | S = S £ =S| 5|
2z | E| £ E| £ | ke | ke g £ g g | &
2| 2| <] S| < < S < | £
=~ 4 4 4 4
1 .381 3/8 | 0378 | 0.11 | 0.112 | 4230 5300 84800 | 83230 | 106200 | 104300 | 1.00 | 12.5

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Engineer
ATTA Tower, Ichra Ferozpur Road, Lahore

Dated: 22-03-2024

Reference # CED/TFL 4838 (Dr. M Rizwan Riaz)

Reference of the request letter # Nil

Dated: 22-03-2024

Tension Test Report  (Page-1/1)
Date of Test 25-03-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.376 3 0.375 | 0.11 | 0.110 | 4100 5500 82200 | 81800 | 110200 | 109800 | 0.90 | 11.3
2 | 0.364 3 0.369 | 0.11 | 0.107 | 3410 5050 68400 | 70260 | 101200 | 104100 | 1.20 | 15.0
Note: only two samples for tensile and one sample for bend test
Bend Test
#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

G3 Engineering Consultant (Pvt) Ltd.

Consultancy Services for Master Planning Designing and Resident Type Supervision of
The Scheme Strengthening of University of Narowal.(Building IHS)

Dated: 22-03-2024
Dated: 29-01-2024

Reference # CED/TFL 4839 (Dr. Asad Ali)
Reference of the request letter # G3/237/RE/35

Tension Test Report  (Page-1/1)
Date of Test 25-03-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.382 3 0.378 | 0.11 | 0.112 | 4130 5420 82800 | 81010 | 108600 | 106400 | 1.20 | 15.0 § B
E2
2 | 0.383 3 0.379 | 0.11 | 0.113 | 4130 5420 82800 | 80840 | 108600 | 106100 | 1.10 | 13.8 Q »n

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
REDO Engineering & Construction (Pvt) Limited.
BSP Workshop Kasur

Dated: 22-03-2024
Dated: 22-03-2024

Reference # CED/TFL 4840 (Dr. M Rizwan Riaz)
Reference of the request letter # QC/TST/2273-001

Tension Test Report  (Page-1/1)
Date of Test 25-03-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1 | 0.367 3 0.371 | 0.11 | 0.108 | 3690 5370 74000 | 75380 | 107600 | 109700 | 1.20 | 15.0
2 | 0.358 3 0.366 | 0.11 | 0.105 | 3590 5250 72000 | 75220 | 105200 | 110000 | 1.30 | 16.3

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Admin Manager
Linker Developers (Pvt) Ltd.
Construction of Quaid-e-Azam Public School Dream Garden Wazirabad.

Reference # CED/TFL 4843 (Dr. Asad Ali) Dated: 25-03-2024
Reference of the request letter # Nil Dated: 25-03-2024
Tension Test Report  (Page-1/1)
Date of Test 25-02-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
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1 | 0.387 3 0.380 | 0.11 | 0.114 | 4280 5780 85800 | 83030 | 115900 | 112200 | 0.90 | 11.3 | _
(=]
2 | 0377 3 0.376 | 0.11 | 0.111 | 4080 5350 81800 | 81100 | 107200 | 106400 | 0.90 | 11.3 % ]
wn
Note: only two samples for tensile test
Bend Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Unit Head PMO

ABL — UML P-199 & 200

Allied Bank

Construction of ABL Upper Mall Lahore Plot No. 199, 200.

Reference # CED/TFL 4845 (Dr. M Rizwan Riaz)
Reference of the request letter # ABL-UML-AMC-QAQC; 70

Dated: 25-03-2024
Dated: 25-03-2024

Tension Test Report  (Page-1/1)
Date of Test 25-03-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
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1 | 0.364 3 0.369 | 0.11 | 0.107 | 3590 5150 72000 | 73870 | 103200 | 106000 | 1.10 | 13.8 | _
=}
2 | 0.368 3 0.371 | 0.11 | 0.108 | 3820 5220 76600 | 77760 | 104600 | 106300 | 0.90 | 11.3 % §
«® N

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar B

end Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



